Expression of Interest (Eol) for Selection of qualified Partner for addressing the project for

CONSTRUCTION OF CHENNAI SEAW ATER DESALINATION PLANT (1) of 400 M LD
(TENDER NO: CMWSSB/CNT/WSS'ICB/ JICA/DESAL/CP01/018/2020-2021)

ajfa

EOI Issue Date: 05/11/2020 Ref No: ID/ WB/ Desal/20/001
EOI Closing Date: 18/ 11/2020 Dated 05/11/2020

Subject: Selection of Partner to participate with Bharat Heavy Electricals Limited (BHEL), in the tender
issued by CMWSSB for CONSTRUCTION OF CHENNAI SEAWATER DESALINATION PLANT (I) of
400 MLD

(CMWSSB tender no. CMWSSB/CNT/WSY ICB/ JCA/ DESAL/ CP01/018/2020-2021)
Introduction:

Bharat Heavy Electricals Limited (BHEL) is a Central Public Sector Enterprise under ministry of Heavy
[...]
(b) the performance certificate(s) from the owner of the project(i.e. Taking-over
Certificate(s)/ Completion Certificate(s)) for the above-mentioned contract, evidencing
that the above activity has been successfully carried.

* Also, mention the date of commissioning of the plant and the number of years of successful
operation of the plant

(i1) [insert full name of Single Firm /JV Member’s /Subcontractor’s Legal Name]

Prequalification Document - Contract Package CP-01 Page-67



(iii) [insert full name of Single Firm /JV Member’s /Subcontractor’s Legal Name]

Key Activity No. (2):

Key Activity No. (3):

Prequalification Document - Contract Package CP-01 Page-68



Form ACK

Acknowledgement of Compliance with Guidelines for
Procurement under Japanese ODA Loans

A) I, [insert name and position of authorized signatory], being duly authorized by [insert name
of Applicant/members of joint venture (“JV”)] (hereinafter referred to as the “Applicant”)
to execute this Acknowledgement of Compliance with Guidelines for Procurement under
Japanese ODA Loans, hereby certify on behalf of the Applicant and myself that:

(i) all information provided in the Application submitted by the Applicant and its
subcontractors for [insert name of the Project, and name, number and identification
of lot(s) (contracts(s)) as stated in PDS 1.1] is true, correct and accurate to the best
of the Applicant’s and my knowledge and belief; and

(ii) the Applicant or any of its subcontractors has not, directly or indirectly, taken any
action which is or constitutes a corrupt or fraudulent practice and is not subject to
any conflict of interest as stipulated in the relevant section of the Guidelines.

<If debarment for more than one year by the World Bank Group is NOT imposed, use the
following sentence B).>

B) Icertify that the Applicant has NOT been debarred by the World Bank Group for more
than one year since the date of issuance of Invitation for Prequalification.

<If debarment for more than one year by the World Bank Group has been imposed BUT
three (3) years have passed since the date of such debarment decision, use the following
sentence B’).>

B’)I certify that the Applicant has been debarred by the World Bank Group for a period more
than one year BUT that on the date of issuance of Invitation for Prequalification atleast
three (3) years had passed since the date of such debarment decision. Details of the
debarment are as follows:

name of the | starting date of | ending date of | reason for
debarred firm debarment debarment debarment

C) I certify that the Applicant will not enter into a subcontract with a firm which has been
debarred by the World Bank Group for a period more than one year, unless on the date
of the subcontract at least three (3) years have passed since the date of such debarment

decision.

D) I certify, on behalf of the Applicant and its subcontractors, that if selected to undertake
services in connection with the Contract, the Applicant and its subcontractors shall
carry out such services in continuing compliance with the terms and conditions of the

Guidelines.

Prequalification Document - Contract Package CP-01 Page-69



E) I further certify, on behalf of the Applicant and its subcontractors, that if the Applicant
or any of its subcontractors is requested, directly or indirectly, to engage in any corrupt
or fraudulent practice under any applicable law, such as the payment of a rebate, at any
time during a process of public procurement, negotiations, execution or implementation
of contract (including amendment thereof), the Applicant shall report all relevant facts
regarding such request to the relevant section in JICA (details of which are specified

below) in a timely manner.

JICA’s information desk on fraud and corruption (A report can be made to either of the
offices identified below.)

(1) JICA Headquarters: Legal Affairs Division, General Affairs Department
URL; https://www?2.jica.go.jp/en/odainfo/index.php
Tel: +81 (0)3 5226 8850

(2) JICA Delhi office
16"Floor, Hindustan Times Building, Kasturba Gandhi Marg
New Delhi 110 001
Tel: +91-11-4909-7000

The Applicant acknowledges and agrees that the reporting obligation stated above
shall NOT in any way affect the Applicant’s responsibilities, obligations or rights,
under relevant laws, regulations, contracts, guidelines or otherwise, to disclose or
report such request or other information to any other person(s) or to take any other
action, required to or allowed to, be taken by the Applicant. The Applicant further
acknowledges and agrees that JICA is not involved in or responsible for the
procurement process in any way.

F) If any of the statements made herein is subsequently proven to be untrue or incorrect
based on facts subsequently determined, or if any of the warranties or covenants made
herein i1s not complied with, the Applicant will accept, comply with, and not object to
any remedies taken by the Employer and any sanctions imposed by or actions taken

by JICA.

Authorized Signatory
[Insert name of signatory; title]

For and on behalf of
[Insert name of the Applicant]
Date: [insert date]

Prequalification Document - Contract Package CP-01 Page-70



Section V. Eligible Source Countries of Japanese
ODA Loans

All Countries and Areas are eligible

Prequalification Document - Contract Package CP-01 Page-71



PART 2 — Works Requirements

Prequalification Document - Contract Package CP-01 Page-72



JICA Assisted Chennai SWRO Desalination Plant (I)
Section VI — Works Requirements CMWSSB

Section VI.  Works Requirements
1. Description of Works

The Chennai Metropolitan Area (CMA) is facing chronic water shortage due to short rainfall
and the ever-increasing water demand resulting out of increasing population and growing
economy. The surface water from the rivers and reservoirs, as well as the groundwater, has
been the major water resources for the CMA, over the years. However, the yields from such
conventional water resources are not stable because of the frequent droughts.

According to the Master Plan for Water Supply and Sewerage Sectors in Chennai Corporation
and Rest of CMA, the water production capacity in 2020 is about 882 million liters per day
(MLD) against the estimated demand of 1720 MLD. In wide areas in Chennai, the service
continuity is only three to four hours in a day.

To secure sufficient water supply for the people and businesses, as a counter measure against
the said issue(s), the State Government of Tamil Nadu (GoTN) decided to construct seawater
desalination plants(DSPs) as a more reliable climate-independent water resource, which is not
subject to drought. As shown in Tablel, below, at present, two DSPs are already operational
in the CMA, but the water demand is not yet satisfied. In order to further mitigate the water
shortages, GOTN has prepared an expansion plan of the existing Nemmeli DSP by 150MLD
and a construction plan of a DSP with a capacity of 400MLD at Perur (Perur DSP). Following
the state government's direction, the Chennai Metropolitan Water Supply and Sewerage Board
(CMWSSB) prepared the detailed project reports (DPRs) for the projects mentioned above.

In accordance with the results of the DPR prepared earlier, the Government of India (Gol)
proposed the construction project of Perur DSP in the list of expected projects for Japanese
Official Development Assistance (ODA) loan, known as the Rolling Plan. On receiving the
proposal from Gol, the Japan International Cooperation Agency (JICA) carried out the
Preparatory Survey on the Sea water Desalination Plant Project in Chennai and based upon
the results of this study the final loan agreement was signed between the Gol and JICA for
the implementation of the Seawater desalination project with additional components.

Tablel.Existing and Planned DSPs in the CMA

No. Name Capacity Status

1 Minjur DSP (Existing) 100MLD Operational since2010

2 Nemmeli DSP(Existing) 100MLD Operational since 2013
3. Nemmeli DSP(Expansion) 150MLD Planned — under execution
4. Perur DSP 400MLD Planned*

* Project for which Prequalification Application is being sought.

1.1 Existing Seawater Desalination Plants —Capacities and Locations

As stated earlier, there are two DSPs in CMA that supply water to the households and
businesses in Chennai Corporation area, as shown in Figure 1. Both plants adopt Reverse
Osmosis (RO) desalination technology and the production capacities of these plants
are100MLD each, of product water. The Nemmeli DSP, which was inaugurated on February
22, 2013, owned by CMWSSB, is located at the southern side of the Chennai city, while the
Minjur Plant, which started its operation in July 2010 by a private operator under Design-
Build-Own-Operation (DBOOT) scheme, is located at the northern side of the Chennai city.
The outlines of the two DSP’s are presented in Table 2 below.

Prequalification Document - Contract Package CP-01 Page-73



JICA Assisted Chennai SWRO Desalination Plant (I)
Section VI — Works Requirements

CMWSSB

Minjur Desalination Plant :

A

Chennaiinternational Airport 1

‘Cer}tral area of Chennai

Perur
400 MLD
DSP Site

Data SIOSNC

Figurel: Locations of the existing DSPs (Source:

Table 2 Outlines of the Existing DSPs of CMWSSB

JICA Study Team)

Item Nemmeli

Minjur

Contractor VATECH WABAG (India)

+ IDE Technology (Israel)

Abengoa (Spain) + IVRCL (India)

Contract type Design-Build-Operate (DBO) (7-

year

Design-Build-Own-Operate-Transfer
(DBOOT) (25-year operation)

Rawsea | Max. TDS*1(mg/l) 38,000(Jan. 2015 — Dec 2015) 34,000(July 2014 - July 2015)
q‘:’lzig Temperature (deg. C) | 26 -31 (Jan. 2015 - Dec 2015) 26- 31(July 2014 — July 2015)
Max. TSS*2(mg/l) 400(Jan. 2015 — Dec 2015) 280 (July 2014- July 2015)

Pre-treatment section Lamella filter + Disc filter +

Ultra

Lamella filter + Dual media filter

RO section One stage RO, Spiral membrane. | One stage RO, spiral membrane,
Micron cartridge filters (MCF) are | Pressure filter and MCF are inserted
inserted before the RO units before the RO units

Recovery ratio 45% 45%

Post-treatment section COsinjection+ Lime stone filter +
Disinfection injection +Caustic

soda dosing

COsinjection+ Lime powder
dosing+ Disinfection injection

*1:
*2:

Source: JICA Study Team by compiling information from CMWSSB

Total Dissolved Solids, which is the indicator for salinity in the seawater
Total Suspended Solids, which is the indicator for cleanliness of the seawater

Prequalification Document - Contract Package CP-01

Page-74




JICA Assisted Chennai SWRO Desalination Plant (I)
Section VI — Works Requirements CMWSSB

For the past one year i.e. from Feb’2019, the Nemmeli DSP has experienced high turbidity,
TSS and TOC conditions during monsoon. As the water-stress conditions in CMA are severe,
it is expected that the new Perur 400 MLD plant will be designed to maintain a high level of
availability and process performance capability so as to consistently meet the full production
capacity during the whole year.

2. Site Location for the New DSP at Perur

The proposed construction site of the new DSP is located at Perur, 40km south from the
Chennai city center. It is a rectangular-shaped land having a width of 400m and length of 850m
with a total area of approximately 34hectares. It is situated along the coastal side of the East
Coast Road (ECR), which is the primary access road to the construction site.

The seawater intake and brine outfall are planned to be located some 1.1 to 1.8 km offshore
from the DSP site, in a water depth of approximately 10 to 12 m. Sedimentary layers of silty
sand have been identified between 0.0 and— 8.0 m below the seabed. Also, buried rocks have
been found near the shore that are spread in different direction and depth.

3. Indicative Project Milestones

The indicative milestone dates for the 400 MLD Perur DSP Project are as follows:

RFQ submission : 01.12.2020

Shortlisted Applicants notified : February 2021

Commencement of Request for Proposals (RFP) process : February 2021
RFP submissions close : April 2021

Award of Contract : July 2021

Construction and commissioning complete : January 2025

Operation and maintenance contract : 20 years

The typical work execution period for construction of 400 MLD SWRO plant at Perur is
about 42 months from kickoff to completion of work including successful demonstration
of working of the plant.

These dates are indicative only and subject to change.

Prequalification Document - Contract Package CP-01 Page-75



